42" ROTARY MOWER Mfrs. No. 575

Eimplicily

ADAPTER KIT LEAF MULCHER
Mérs. No. 520 Mfrs. No. 284

ERONT ROCKER ARM CLEVISES

LOCK RUTS

Attachment

To attach the 42" Rotery Mower to the Tracter, follow the
sequence of steps as outlined below; '

1. Place the mower beside Lhe tractor, and tum the trécior
wheels to full left positen. Bafoare sliding the mower undar the
tractor, temove the haic pin cotters and pins connecting the
clevizes gn front end of bail assembly. Allow the ocker arms
ta drap down. This will now provids sufficient clearance foe
the mowae to zlide under the tractor. With the mower ander
the tractor, replace the elevises o rocker arms and Fasten with
hale pin cotters and pine.

2. Connect the reckers amms to rent mountings backets under
the traclor, by using pins and hair pin corters a8 shown in
fiqure 2.

3. Place the tactse LI leeer in 0ts rear position and acrach fhe
mawer Lift laver to the tracter lift arm on eight hand =ide of
tractoe a8 shown in fiqure 3, Uss hex capscrew, Dabwashers,
and hex nut Furmishead for this pusose.

4 Connect the mower lift chain to the 3ift lever by Fastening the

Tift links in place wirth a pin and hair cotier as shown in figure
3

%. Place the cross deive belt [n position on the mower drive
pulley, Give the belt a 907 twist towands the left hand side of
the tactor and meount belt to langer pulley of power take-off
as shown in figuee 3. When nstalled In proper manner, the belt
shoutd run from tha left Sde ol the mower pulley to bottom
side of power take-off pulley.

SIMPLICITY MANUFACTURING COMPANY

13124567894

BAIL AMSEMELY

HOWER DRIYE POLLEY

l ADIISTING SCREWS
SANB

.

HaiR FIN COTTER /;\

——— \ REBCKER ARM
FAN)

CLEY)E

FRONT MOUNTING ERACKET

FIG. 2

Adjusiments

Ta check the final adjustment of the mowsr height, plase the
teackor with the mower attached, an a smooth flat surface. Rotate
the canter blads to the front and measure the distance from ies
front tip to the ground. Then rotate each of the sida blades o that
their tips ran be measured at the front. For best mowing results,
the leading tip of the center Blade should be about 34 higher than
the trafling tip of the twe side blades, To obtain this adjustment,
remove pins From clevizes and rocker arms, locsen the hex nat'in
back of each clewis and turn cach clevis in or out sulficientdy to
achieve this sstting. In making thiz adjustment, be sura that both
clevises are adjusted equally.

FRINTED IN 1. 5, A

TP - 1322



HOWER LIFT LEVER LIFT ARM

PTO PULLEY

CROSS DRIVE BELT

FIG. 3
Operation

L. Got mower 1y dedred height ef cut by tuming the adjusttng worew
handles eavnterclockwise to loyer the cut, and elockvdes b rise the cut.
Turn esch adjusting handle an equal mumber of times to fmours tewsl
Aperation )

L Start the trmctoe engine with the power Lakeoff in the disengaged
mﬂnn. anl lowrer the mowar to cutting pealtion by relsadng the fresta;
1 levar,

3. Empge the powsr take-alf o oer the mowar Hlades in operation; angage
the tractar ¢lateh and proceed with mewing.

4 To tmnaport the mmesr; dissngage the pawsr take-off ta stop hiades,
Ratee tha mower abowe the surfare by pushing the tracter L levar 1o
forward locked position.

Belt Tension
Tie mower spindle domw belt s spong loaded and moquires oo further
ad,hlmn_ml‘.. .

HNOTE: The cooss drive bafr and the hiads thahwm high
strangth, polyester, "W desqn hely and are desigoed and pranufacred to
pmui“ﬁ’ kong and mbsactory service. wBenaust of the tpecial dedgn of
these keles, it is ubged that you replace them anly with eonine replacement
belts ordared from yoar dealer Conmlt the parts kst for the covrest part
aurnbera for thees helts when replacement ie necastary,

Lubrication

The morer arber spindles are supparted In pretubricated, maled hall bearing
armmblies, which deo oot requine fyrther attention.

CAUTION

MOWER SHALL NOT BE USED WITHOUT EITHER
VACUUM COLLECTGR ADAPTER OR THE
THE DEFLECTOR ADAPTER IM PLACE.

IMPORTANT

USE DNLY SIMPLICITY REPLACMENT
BELTS & BLADES

Cavution

N is the vesponghifity of the opersbor to see that 1he am= where the
mwrer will be osed is frea of all types of foreign matesial, This indudes
wire, rops, rags, sticks, hottes, cons, pipe, and rocks, etz Thes
Tnghieant potentizl dangers to mwar, vpevetor, aod spectators; es well
&1 havimg & dulling effect oo 1he movwer Hades

Abways quard for obstacles when mumwipg, and, rwver kave mower
ronnirg while unattended.

.ﬂi&‘aru_}age mower and inmect for damage immediatly zfter striking
foreign object. Insurs that damege has besn repaired hefore wxing
Winwar,

LEAF MULCHER

To ineeall the leaf mulcher, ramaus the menmer from the trctor, and follow

the stquence of stepe at Shavt kelaw,

LEET HAND BAFFLE PLATE

LEFT HAMD BEAR BAFFLE

- -

RIGHT HANT» REAR BAFFLE

FIG. &
L. Rement the quard assembly from the discharge opesing of mower
howsing, Install the Laft Hand Batfla Plate as shows in Flmuee 4, This baffla

is held i place by 7 earrisge belts, lockwahers, and bax quts, Note that the
lockwashers ard quts are on the exterior of svower housing,

FIG &
% [os all the Laft Hand and Right Hand Rear Baffle Mates ag shown in
Fiqura 5, These balftés ape cach held in place by 2 corfsge balts,
lockwathaps, apd hen nuts. Hote Lhat the lackwashecs and nuts am on the
extericr of mower hoosing.

- GAURVED BAFFLE PLATES ©

FRONT BATFLE

" £
[T

G N

R [ —_— Tr—
2 - T —

FIG. B

3. Install the curved molcher baffles (Lefe Hand, Right Hand, asd Centar)
23 shawn i Figore 6. Thess baffles are epch beld i place by 2 camiage
bolts, lockwashers, and hex nits, Mote that lockwashers, and heet nole are
on tha insida of the baffie support.

3

FIG. 7

4, Instll the Front Baffle a5 shown in Figure 7 This baffc is hald in plase
by & rcamiage bolis, iockwasbers, and hex nots. 4 plain, flat washers are

fumiched for wie vnder the lockwashess abk polnts “A". Hap tha the hex -

sons ard Iackwazhers are on the exteder of the Tvower housing.



LEAF MULCHER

@_'_‘—-—-—._
- e""'-----._._‘_H L

ReF. | Part Mo Description Rof. | Part No. Description

A 108365 Batfle, Mulcher, Front

719001 Washer, Plain, 3/8" Std,
- B 108363 Flate - End - Bousing i

4

K 20002 Washer, Lock, 3/8°"

L 17003 MNut, Hex, Full, 3/87"-16
M

1]

e 108267 Baffle, Mulcher, Rear Center TO20002 Carriage Baolt, 3/8"-16 x 17
o 108265 | Baffle, Mulchar, Right Hand 703006 | Carriage Balt, 5716”18 ME x
Side 34" wishort square neck
E 108366 Baffle, Mulcher, Left Hand F 720001 Washer, Lock, 816"
Sige a T17G0 Mut, Hex, Full, 5/1&6"-18
F 105253 Baffle, Left Hand, Rear 3 702003 Carriage Bolt, 378716 x 34
G 108260 Baffle, Right Hand, Rear 5 108364 Cover
H FO3004 Carriage Balt, 3/5"-16 MNC x T 714007 Screw, Rec. Hex. Hd. Sclf
24" wifshort square neck . Tapping, 1/4"-20 = 38"
H% ADAPTER KIT
L
| Ref_ | ParL Moo Description
Let,
A 1A313r Cottector Side ousing Assy.
B 123058 fFront Bafile
C 703003 Carrisge Bolt, 3316 =17
[n] 703002 Carriage Bolt, 3B 16 =1 144"
E 153031 Spacer
F 1571649 Washer
G 720002 Lock Washer, 3/37
H 17003 Mut, Hex, Full, 38716
] 123060 Mut Assermbly
K 703003 Carriage Bolt, 3/8"16= 1"
L T20002 Loek Washer, 343"
M 717003 MNut, Hex, Full, 378”16
N 123082 Baftie
P 714005 Screw, Self Tapping, Mo,
1024 1727




BAIL ASSEMBLY

ORDER BY PART MUMEER .,
Ref. Part Ruef. Part
Let. Mo [legcripton Lat, Hao. Desoriplion
A 103229 Bail Aceembly M L0 Rocker Arm
B 5049 Capscrew, Hex Hd., 4" 13 NC x 114 I, H 1184353 Fin
c 105051 Spacer F 10821% Bracket Assembly, Front
D 719003 Washer, Flain, 7716 0 FLEELE Bolt, Carrage, 3/8% - L&NCx 1
E 720003 Washer, Lock 5™ hid T20002 Washer, Lock, 3/8"
F 7170045 W, Hex, Full, 1/2.15 HC -] FITO03 Hut, Hex, Full, 3/8" — 16 NI
G 717016 | Muwi, Hex, Jam, 1/2"-20NF T 705045 Capserew, Hax, 1727 — 13 HC x 14"
H 154304 Yoka End, Adjustlng u 720004 Washer, Lock 12"
J 1543505 Yoke Fin v T17006 Mut, Hex_, Full, ¥ - 13 NC
K- | 2161045 | Clp, Spring
L 135051 Spacer




MOWER UNDERSIDE

iy -
- e -‘““'m T -
= P e 2 Rﬁ_‘-—'-‘-r\u o
r= - - ™
- o -"ﬁ."-
- o ~
.- o ‘ﬂ‘-"\.h " -
- - L s s
- _ i ™ T %
- e = {.,\'1‘:‘ 1. &
- : L o
a1 "
&
LY

ST L RN E
T T TP NN M TR
1 Cam : ; S -

Yoo AR

e
H '
B ik

y ! . . . Ll . R L e . . -
R AR I e R el R AR AR

(RGER BY PART NUMEBER

Ref. Pare Ref. Fart
Let. Mo, Description Ler. Ha. Dresceiption
A 103441 Rellor WiBushing L 720001 Washer, Lock, bf16"
B 108361 Baffl= M TG Hut, Hex, Full, 5716"- 18 NC
C 103214 Guard Assembiy, Housing r 105224 Ermcket, Roller, Lower, LH.
D 108186 Clip Baffle F 105426 Bracket & Shaft Assembly
E 719006 Washer, Flain, 1/4” Lo T17003 Mut, Hex, Full, 3/3"-16 HC
F F2000F Wasber, Lock, 1/4" 24 T20002 Washer, Lock, 38"
&4 717005 Hut, Flax, Full, 4™ - 20 HC 3 FOZ003 Bolt, Carriage, 3/8™-16 HC = ' 1g.
H 715018 | Capacrew, Hex, 14720 x 5/8" lg. T 10841% Bushings
J TLAHZ Serewe, Recessed Hex, Self-Tapping U TR2011 Fin, Cotter, 37167 x 17 1o.
17— 20 NG x 72" Ig. W 116601 Washer
K 702015 Bolt, Carriage, 5/167 — 18 NC x 3" 1g. W 702002 Bolt, Carriage, 38" 16 HC 2 1719,




DECK ASSEMBLY

CGROER BY PART NUMBER

fel. Part Doserdn Hef. Part .
Let. No. psCTipdon Ler, Mo. Description

A 108354 Mower Hausing M 157216 Cuard, R.H.

B 108420 Cover, R H. N 719001 Washer, Plain,5/8

C 103451 Cover, L.H. F 18103 Decal

D | 08356 | Bar, Reinforcing: Q 103051 | Decal

E 715067 Screw, Taptite, 4-20 = 58" 1g. E 106719 Decal

F | 108525 | Deflector 8 108507 | Film, Safety

G FO300H Camiage Bolt, 3/8™16 x 374" Iy, T 1700712 Belt Guide Asembly

H a3l61199 Washer-Special () FOLOL7 ‘Hex Cap Sorew, 31618 x ¥ 1,

Jd 720002 Washer, Lock, 378" v T19002 Mlain Washar 5716

K 717003 Hepe Nut, Full, 3/8-15 W 720001 Lok Waghar, 5/16

L | 157247 | Guard, LH, ¥ | 71204t { Mut Retainer

* 108828 Decal-Safery Stds.

* Mot Mustrated




ROLLER ASSEMBLY

/ s
/" (AUER Y PAAT HUMBER F: _‘." H’H .
T e S
";I '\--11“,,:! . '_ __.-""w-ﬂﬂ _.,_-u-‘l'{ [+ .. N
Yeany T st T B R
——
A iy Ly g g mEe T
Rl.:tf f;;t Deseription RL':f_ E;;T' Description

A 1084158 Srrew Aszembly, Adjusiing ) 118424 Arm A=zambly, Rocker
B 719001 YWasher, Plain, 3/8" X L0B2E4 Bracket, Roller, R.H.
C 108241 Bockat Desembly, Crank ¥ 108233 Bracket, Bolter, LH.
D 717510 Muot, Hex, Full, Lack, 3/8™- 16 NC z 163359 Bar Amembfr, Roller
E 108172 Fivat an TR0A5 Capserew, Hex Hd, 5/87.16 HC = 1" In.
F TR2001 Cotter Pin, 3/32" x X' g, AR 717003 Mut, Hex, Full, 3/5"'-16 NC
G 108242 Link, Lift AL 719001 Washer, Flain, 378"
H 703004 Belt, Carrlage, 37/8"- 16 NG x 387 1g. AD 717510 Fut, Hex, Full, Lack, 3/8"-1&6 NC
J TAH0Z Wadher, Lok, 3/8™ AE TOBZA0 Spring, Adj. Serew
K F1700% - | But, Hex, Full, 3/8"-16 NC AF Feanll Fin, Cotter, 316" x 1™ g,
L 18198 Lewver, Mower Lilt AG 116001 Wazsher
M 108192 Link, Mower Lift AH 108452 Foller W/Bushing -
M 153058 Pin, Lok Al B261055 Washer
L 8161045 Clip, Spring AR 105358 Shal & Support Arm.
8] F05005 Capscrew, Hex Hd., 3/8"-16 HC = 1*' g, AL 10BA3] Reller W/Buthing
R 717510 Wut, Hex, Foll, Lock, 37816 NC it 702003 Bolt, Carriage, 3/8"-16 NC % X" 1g.
5 101084 Chain AN 720002 Washer, Lack, 58"
T 71751¢ Wut, Hax, Full, Lack, 58" 6 MO AF 717013 Mut, Hex, Full 38716 NC
i 712001 5fa™ ¥Washer A 713505 Set Screwr 1/3"-20 HC x 516714,
7 TOSHIG Capscrew, Hex Hd., 3/B-16x 17" 1g. AR jogdlq Bushings

QROER BEY PART NUMBER




ARBOR ASSEMBLIES

OACER BY PART NUMBER

M

Arbat Agsy, Mo, 108522
include= Falloawing perts:
a1, L2, W1,

R-3, 4. P-3

Ref, Part oo
Lt | Mo, Description
A 168TH Bel; “w*
B 108209 Belt, ¥ {Mower Spindls Drive)
C T11817 Hex, Jam Laock Hut, 34°-1&
D 1700 Crose drive Pulley
E 725006 Kay, Wondruff, 61
F 73504 Set Seraw, 16718 x 38"
G 108740 Spacer
H 108142 Fulley
K 103181 YViasher
L 102202 Bearing
M 108201 Spacer
W 108675 Arhor Tuba Sesembly
F F17003 Full Hex, Hut, 3/8"-16
Q 720002 Lock Washer, 5/4"
R FOS004 Hex Cap Serew, 3/87-16 = 3/4" 1g,
5 TO5010 Hex, Cap Screw 3816 % 1-35"10.

ﬁ l;?; Duoseription
T 1082562 Arbor Drive Assembly
u 105295 Knife Blade
¥ 720002 Lock Washer, 58"
W 715024 Hex. Hd, Caper =, 3/8'-16 x 518"
X 103250 Arbor Besporly
b 108257 Washer
z 154369 Spring .
AR T1o002 Plain Washer, 516"
ne 108306 Idler Pulley
ac 156131 Srud
AD 719002 Flain Washer, 5/16™
AE 717003 Full Lack Hex, Mut, 3/8"-16
aAF 108418 Screw
G 1024146 Idler Lever A=semhly
Al 108472 Washer
AK E1N073 Races
AL 1B822 Arbar Assembly with Bearings

- gl Hardwsira




